TANCO AUTOWRAP
1050TRC MODEL 1994
OPERATORS HANDBOOK
AND
PART-LIST
WD65-1050-TRC-MO5294



DLEEe  FvH T

AOTA H >
AOTAA i TR o
. i A
JLH# I L
EAE B - -
O B e o 3L
RIS WLl — m. LRI 12345 L

BAl=E (4]

1 ] B e
i r O sy o
e = T yyg | T8¢1 3460 2

M HSHE a0t — f

T ssY ONY S

T |2 —
(HERE BRI :.
. _ N i
— o |
/J _\_\.\. SILTIN i rnm.m
p J _ ES | T —
i _ _ h_,umM_.wEﬂ.mu 7 7 : it
wa —- kT
o ﬁ\.ﬂ/ @ ~ M i H% o a7
K09 NOLLIND! - CUOCeg| . =
NODY 3 S e || =
Gl L 20 i B Woe
= : i
— € = e ! o rlL M s
b e R ETw: ST
i + Jup -
Az 1Iy5 gl
LETRESTN

+ o -

IATYA NNVTE T HCd YITIOKLMOI CHNY XOE MOILIMAR
(PEEL) T200W J¥L oS0l JVHAMOLAY OIRTL

il




() vl

1H0VHT BRI M

¥0UOW  JNYEIAE

e

T

——y20imal 114

HOlUSed N HIISKEE 335 01 1109 GW WILHOUL-3

WNOFI0BS  ORMDISHAE

(EUE
0 40 SNILLIS LMD X, MONEY 40 NOILRAC
Nl HINYAS ONSH WINDISHIL BMLSOAQY A9 IN3E NOISNAL

AW0W 80104 01
A0S XENOISHIE 1739 Sdh) FJEM 1308 QbW RIS003

HOILISOd K
OIS 5 LT0VET SHNEINW HC1aW JNYH0AH L¥HD 3]

1735

1ZA0vsE DRSS
010 JTRHAAH

A A A

104 ALt

FINOIGL 1R

WILESAS HNINOSKIL

1738 IFAMT PEEL JTEAMOLAY OCINVL

-

23



FE

Nete o
WHEN FITTINS "35"-'1-"D|H ZAt FoLLoWERS :
To QUADRANT ASSEMEBLY |T15 NECLESARRY |

TO TORARUE NUTS 7o 26 Fiflw,

o P4 DA CAM FOLLOWER (HEAVY DuTY) I'
c/w =REARE MIPPLE x |G oee : _ SYUADRANT AE&EHELY,(}'JD BE3~ rlFC)

1
H
T

T ASSeMBLY.
—_——

PLLAN VIEW of &pADRAM

2 LNF LotKNLT (ainx)

NoTte

ENGURE THAT MZ20 Hex He BolLT X 110 mm
LoNf: USED 7o MouNT =" DIA SUPPORT
WHEELS ON TUARNTARLE ASSEMBLY - I3
PoSiTIoNED WiITH BoLT HEAD To |NSIDE
To AVOID FaullINf: 34" DB CAM .

FolLawgR .

TANCA AUTOWRAP S0 MobEL(1924)
= ——— e Y I

& UADRANT ASSEMBLY INSTRUCTIONS. 1




Brake Timing Instructions.

The correct setting of the indexing system is essential to ensurc
proper bale rotation and correct film overlap. The indexing
chaft is fitted with a brake to hold the bale in position aftgr
it has rotated. The engaging and disengaging of the brake is
actioned by the brake trailing arm roller riding over the bra%e
ramp, rcleasing the brake and allowing the indexing shaft to
rotate. Tt is essential that the brake 1is released when the
asprocket of the indexing shaft engages with the first cam
follower and that it is reappllied when the sprocket releases from
the last cam follower. This is factory preset and should only
require occasional checking or adjustment.

adjustment of this timing is as follows.

1. With a 17mm spanner, slacken the clamping bolt under the
drive belt tensioner until free. This will allew manual
rotation of the turntable.

2. The brake spring is extended so that there Is a 0.50mm gap
between its coils (Fig 2.).

3. Set the gap between the brake trailing arm rollex and the
floor to 5 - 7 {fig. l}. HNote: This gap will decrease
as the brake lining wears. If the spring is adjusted
this dlstance must also be reset.

4. Adjust the brake trailing arm (fig 3.4) so that the brake
disengages as the leading tooth of the indexing sprocket
passas over the first cam follower. (See Fig 3.B). As

a rule this 1s when the brake trailing arm roller is half
way up the slope of the ramp.

L

Run the sprocket across the cam followers. Two settings
should be checked;

{i) That the gap between the sprocket and cam follower is
4am (fig 4.). To adjust this remove shims under the gquadrant

aggembly.
{(i1) That the clearance between 1+he sgprocket and the
gquadrant 1s 2 - m (Fig 5.) The quadrant assembly can be

moved in or out fta adjust.

&. Adjust the long brake ramp so that the brake disengages
as the bottom sprocket tooth passes over the last cam
follower. (Fig 6.).

F. Repeat this procedure on the opposite quadrant.



= T —

BRAKE TIMING INSTRUCTIONS

FiG 2
ARAKE  DiStNGALES FIG 3
E
B PN
4 T00TH SPRGCKET T
T ;\@\ 7 l.
347 DA CAM FOLLDWER oG &
| 12 mm
T TOO0TH SPROCKET = {IADRANT ASSHMBLY
|~ BUFFER
— ':.']—'
ks FIG &
%
= — ~
BRAKE  ENGAGES 1
FIG 6

26







QY -Z0M SN T

INTHA HINE) M0,

E_l_,| )

ITEA NTOS

ABSY IATER
AR TN FHE—

)

5 \
M’ 4oLk JYIVEIAH

kil Wiy LG

I ; TR MEALIE KT
m[ 74 = / | |..IJ -
\ ﬁ = am
—ss
=
- 5 G \.\!LEE *
- m 2 ! e A
— : : L1 T
L — i L\_x.l _ _
FL RN [ - =
| nzb L T
S
L, - H

!
_ | f
o
I ; T _

___ Wk 124
vy Dhllcdll

WyHDId LIAJEID JTMNYEITAH

(¥66L; STI00R W OSOL /¥ Oo0sE JTVHAMOLAY COINVL

7



MODEL {1994}
COMPINENTS

o0
e

TANCD AUTOWRAP 300 A/MIO5C A
HYDRAUL]

Fli N&E whel-f17




ITEWM NO.

oo -] o U ke Lo b

T =
B Lo B3

e
=1 ch A

B
lav R = R e

ha
L

22.
23.
24
25,
26.
27
28.
29,
30.
3.
32,

33.

PANCO AUTOWRAP 500A/1050A MODELS (1994)

HYDRAULIC COMPONENTS

PARTS LIST

DESCRIPTION

3 BANK SOLENOID VALVE

HYDRAULIC MOTOR C.L.

CROSS LINE RELIEF VALVE

1/2" B.S.P. BOTTOM BANJO BOLT (SPECLAL)
HYDRULIC RAM (TIPPING FRAME}

1/2" DOWTY WASHER

1/2" NON RETURN VALVE

1./2" % 3/8" ADAPTOR

172" ® 1/2" ADAPTOR

1/2" MALE END Q/R COUPLING

HYD. RAM (FOR LIFT ARM)

ag" ST/90 3/8" D/W HOSE

60" ST/90 2/8" D/W HOSE

72" ST/90 3/8" D/W HOSE

gg" 4T/90 1/2" D/W HOSE

120" 8T/90 3/8" D/W HOSE

16" ST/87T 3/8" D/W HOSE

24" gT/8T 172" D/W HOSE

24' BT/90 3/8" D/W HOSE

FILTER

3/8" ¥ 3/8" ADADTOR FITTED WITH 0.06"
RESTRICTOR.

1/2" MALE X 1/2" FEMALE ADAPTOR
1/2" MALE "T" PIECE

HYD. RAM D/2 (PULL DOWN ARM)

1/4" DOWTY WASHER

1/4" X 3/8" ADAPTOR

i/2" FEMARLE X 1/2" FEMALE 90 ELBOW
3/8" MALE/FEMALE 90 EIBOW

IN LINE FLOW DIVIDER

3/8" DOWTY WASHER

3/8" X 3/8" ADAPTOR

3I/8" MALL ¥ 3/B" MALE X 3I/8" FEMALL "T*
PIRCE

OVER CENTRE YALVE

28:)

LY

PRI B B S I SR BN R P ) e B e e L

TR R B e L

=

WD62-PLY

~1

O

PART MO,

Z01-03-10-A3
Z01l-02-ARRYD
z01L-03-002
£01-03-002B
ZOL-0L-ARGBBY
201-04-03
F01-03-017
F01-06-06-08
A01-06-08-08
701-15-081
F01-01-AW
F38-R2-9H-89
%38-R2-60-59
Z3B-R2-72-58
Z12-R1-96-59
F38-R2-12059
238-R2T-1785
Z12-R2-24-88
Z3B-R2-24-59
z01-24-08
Z01-03-40

F01-05-08-0B
Z01-11-003
201-01-AW25
£01-04-01
201-06-04-06
201-14-01%
Z01-14-015
Z01-03-10-46
201-04-02
E01-06-06-06
201-12-0032

E01-03-10-Rp8






INSTRUCTION FOR FITTING THO WAY SOLENOID VALVE TO TANCD
AUTOWRAP MODELS 400A, 5003, 10504, 1250A.

REQUIREDR WHEK OPERATING MACHINES ON TRACTORS WITH CLOSED CENTRE
HYDRAULIC SYSTEMS. -

1. Discoanect st/90 hose from inlet port on 0il filter.

2. Connect port "T" on solenoid valve assembly to inlet port
on oil filter.

1. Recounect st/90 hose to port "P" on solencid valve.

4. Connect 2 pin female connectox to existing 2 pin connector
at junction box.

5. Change the seventh controller function setiting froem n to
J. B8eec instruction manual for furthex information.

TANCO AUTOWRAR AODASSCOAIGEOA/ 12804 HODEL [iged)
TWO WAY SOLENOIR WALYE KIT PART MO, ZO7-00-0184

Hﬂ.ﬁ:&\.
-
. - .‘_‘
FARTS LIST e -
| ITER{ W | : TR A
]z En_m:ﬂ 1 &, qu 1- :m_; & \\
C KRAE _WAEIER R R
3 BMALLY 1 MATE ADRTCR” (e e
4 AT MALESEERAE, 90 ELRCW I
g 1w 3R WA [ { Z0i-he- G604 |
L
onT e
PN h
- - T

Wi gy
TN VAWE -
.

- T T
- Y
- WE P
-~ i
-

/

FLL WAMD 9226

29



186} (3) OINYL

g8 £ %
TN

AT WWOS. HLM JdVTRHISAO °hGL  ASSY INVHAVND ONIX3CNI
¥ 66} JMQOE_,_O_@_O_‘ dVIMOLNY OONVL

- —



WD610-QAl

TTEM HNO

1

L ka2

FA TS ]

TANCO AUTOWRAP 1050S5/1050A MODEL (TRAILED) 1994

INDEXING QUADRANT ASSEMBLY

75% OVERLAP WITH 750 mm WIDE FILM

PARTS LIST
DESCRIFPTION

TIFPING FRAME ASSY

QUADRANT KSEY.

3/4" DIp CAM FOLLOWHER {HEAVY DUTY}
C/W GREASE NIPPLE

10mm DIA FLAT WASHERS

3jav UNF LOCENUTS (BINXY

RUBBER BUFFER 1060mm DIZ x 4A0mm LONG

1pmm DTA FLAT WASHERS

16mm DLA SPRING WASHERS

M1l HEX NUT

BRUBBER BUPFFER 50mm DIA = 25mm LONG

CAM ASSY. (SHORT)

M10 HEY HD SET x 30mm LONG

ML0O HEX NUT

10mm DIA SPRTHNG WASHER

CAaM ASSY. (LONG)Y

3k

QT .

e

] a3 h

PP I Y QS S S
w

PART-NO.

WD6O-TH
W62 3 -0

Z06-425
£11-02-10
720-06
RA0-22
Z10-02-16
Flz-02-16
7iB-16
240-23
WDb23I-CAL
Z26-0628
218-10
Zl12-02-10
WDE23-CAL



["3:726 2wy 3T

(PEEL] STICOW JHLOEHL JYHAMOLNY OCINYL

.

31



ITEM NO.

RS Ve B s+ S B = R S B P R I g

TANCC AUTCHRAP 1050TRC MODELS 1994

ELECTRICAL COMPONENILS

PARTS LIST.

DESCRIPTICHN

CONTROL BOX

JUNCTION BOX {3 BANK WVALVE)
ROTATIWNG BREACON

STEM

WARNER LINEAR ACTUATOR

RECEIVER

INFRA RED REMOTE CONTROL TRANSMITTER
SLIF RING ASSY.

BRUSHES

7 CORE CABLE C/W WEARTING PLUG

24 CORE INTER CONNECTING LEAD C/W
CONNECTORS

SYSTEM PRESSURE LEAD

ROTATING SENSOR

TIP SENSOR

TWO CORE CABLE FOR SLIP RING

MATN BATTERY T.EAD

IN-LINE FUST

MAIN BATTERY LEAD FOR JUNCTION BOX
MAIN LIEAD FOR JUNCTION BOX
ROTATING BEACON LELD

LOoOM roR VALVE C/W HIRSCHMAN

KERS

OTY.

I N

oL e b B R e

PART~NO.

De0A
BDGE-3TRC
Z05-18
ROS-181
ZDBE05R-510
DEOTL
pe072
ZD605-3048
AD605-302
DaGs5-7C

De0h-24C
ZDEO6-070
ZD60E-R5
AD606-TS
De05-02C
ZDAE0NA-030
ZD606-1G0
ED606~-040
Z2D606-050
EDe06-080
ZD606-080



TANCO AUTOWRAP 1050S/1050A MODELS
MAIN ASSEMBLY

L HesiD-PLS

i



ITEM NO.

VTR B TR N S R

TANCO AUTOWRAP 10505/10508 MODEL
MAIN ASSEMBLY

PARES LIST

DESCRIIMTION

CHASSTS ASSY

STUB AXLE (LONG)

WHEELS

WHEEL NUTS

BISSEL PIN

M10 HEX NUT

HYD. RAM

RAM BOTTOM PIVOT PIN

RAM TOP PIVOT PIN

2" X 1/4" SPLIT PIN

TIPPING FRAME ASSY

TIPPING FRAME PIVOT PIN

C/W GREASE NIPPLE

2" DIA FLANGE BEARING

5/8" UNF HEX HD SET X 2" DIA
5/8" UNT LOCKNUT

M12 HEX HD SET X 40MM LONG
SCREW JACK ASSY

M10 HEX HD ST ¥ 30MM LONG

M12 HEX WUT

12MM DIA SPRING WASHER

M12 HEX HD SET X 30MM LONG
HYD MOTOR MOUNTING ASSY

170" LONG X 1/2" PITCH X 1" WIDE TOOTHED
BELT

HYD MOTOR GUARD ASSY

HYD MOTOR GUARD MOUNTING BRACKET
TURN TABLE COVER PLATE

STUR AXLE (SHORT)

BISSEL PIN

MM "R" CLIF

HITCH ABSY

M16 HEX HD SET X 45MM LONG
M16 LOCKNUTS

M10 HEX HD SET X 25MM LONG (TUFLOCK)
10MM DIA MACHINED FLAT WASHER
10MM DIA SPRING WASHER
TURNTABLE ASSY

SUPPORT WHEELS (4" DIA)

AXLE ASSY C/W GREASE NIPPLE

M20 LOCENUTS

SPACER

BUFFER b0OMM LONG DITE X 40MM LONG
M3 HEX HD SET X 20MM LONG

M8 HEX NUT

32:7

[ I N N SR R ST o B S R

- T B R L R

WD610-PLY

Ty PART-NO.

WO -CHA
r04-033
F04-03
E04-0031
ZO3-22-AWB2
ZLE-10
FO1-01l~AWGBY
FO3-02-330
n03-03-50
703-21-29
Whe0-TF
FO2-01-305

i

706-49
Z30G-0064
Z220-10
F26-0845
WDO60-JA
R26-0628
£18-12
512-02-12
226-0825%
WL60-HMB
E05-02-hw20

b b BB LT BRI B P e

WHE0-HMG
WHE5-HAMB
WDAO-093
Z204-~-032
Z03-22-AW1LO0
236-02
WDES-HIT
Z26-1238
%23-16
%26-06L18
211-02~10
212-02-10
WDEL1O0-TA
Z06-466
203-22-BW/BX
Z39-60
723-20
z1g-12
7A0-20
726-0308
Zi8-00

PN



TANCO AUTOWRAP 9J0505/1050A MODEL-S
MAIN ASSEMBLY

WRHI0 - PLY

35



ITEM WO.

52.
3.
Gd.
3bh,
56,
57.
hE.
59.
al.

TANCO AUPOWRAP 10508/1050A MODEL
MAIN ASSEMBLY
PARTS LIST

DESCRIPTION

MM DIA FLAT WASHER (MUD FLAT)
gMM DIA SPRING WASHER

SCRAPER

RUBBER MAT MOUNTING ASSY
CLAMPING PLATE

BLT.E MAT

M8 HEX HD BOLT X 50MM LONG

M8 LOCKNUTS

M£ CHEESE HD ST X 20MM TOWG

S

Woe10-PLS

aQTy

N O = =R =]

PART-NO.

211-07-08
Z12-02-08
WDE0-70b
WhHE 3 ~MMF
WD63-1300
m05-02AW
Z26-0458
£23-0B
713-19-08-20



-

AZ1E - 090M cTAVK 1

ATEWZSSY ZIAKG HOLOW IITHNTITAH
TIACW P6GL JTEHMOINTY OINTL

A4



WD6Q-PL27

TTEM NO.

Wt 0o - Oy L upe L RO

e = N
B Ll B T
PR

st
L

el
1o o0

TANCO AUTOWRAP 1994 MODEL

HYDRAULIC MOTOR DRIVE ASSEMELY

PARTS LIST
DESCRIPTION

HYDRAULIC MOTOR MOUNTING ASSY.

4% DIA % 1l/2" PITCH TOOTHED PULLY
TAPER LOCK BUSH TO SUIT 1" DIA SHAFT
M0 STURE X 15MM

BOSTA TENSIONING UNIT ARM

STEPPED ROLLER C/W BEARINGS

SFACER

M10 HEX HD RBOLT X 60MM LONG

MLO LOCENUT

M12 HEX NUT

12MM DIA SPRING WASHER

M2 HEX HD SET X 30MM TLONG

M10 HEX HD SET ¥ 25MM LONG {TUFLOCK)
10MM DIA SPRING WASHIER

Ml2 HEX HD SET X A0MM LOMG
HYDRAULIC MOTOR C.L.

M12 SOCKET HD SCREW X 30MM LONG
ROLLER C/W BEARINGS

CIRCLIP

A4

QTY.

I N S N - el R el e

PART-NO.

WheL-HMB
FO8-005-AW1
F09-005-AW2
228-01
Z06-454
El6-456
WDe0-798
FAB-067E
Z23-10
zl-12
712-02-12
B26-0B25
526-0615
F12-02-10
F26-0B48
201-02-AR75
T13-6-12¥30
F06-457
7A8-525



DRIVE ASSEMBLY

TANCD AUTOWRAP 1050 MODELS {(1994)

FILE HAME wD5W =FL1




WD610-PL1

ITEM HNO.

o D O od b L DD
E—'ID- - [ . - [ [

-
ba

—
Lad

14,

15.
le.
17.
18,
19.
20.
21.
22,
23.
24.
25.
26.
35,
36.
37.
3B,
39.
40.
41..
43.
44.
45,
46,
17,
48.
49,
50.
51.
hZ2.
53,

TANCO AUTOWRAP 1050 MODELS

DRIVE ASSEMBLY

PARTS LIST

DESCRIPTION

TURNTABLE ASSY.

ROLLER MOUNTING BRACKET (SWIVEL)
ROLLER MOUNTING BRACKET (FIXED)
ROLLER MOUNTING BRACKET (FIXED)
RIG ROLLER ASSY (DRIVE)

RIC ROLLER ASSY (IDLER)

ROLLER ASSY (IDLER)

TRACKING ROLLER ASSY (LONG)

38 TOOTH x 19 TOOTH = 1/2" PITCH DOUBLE

DUPLEY SPROCKET TG SUIT 08B-2 CHAIN
19 TOOTH X 172" PITCH DUPLEX SPROCKIT
TO SULT 08B-2 CHAIN

CHATN 08B-2 1,/2" PITCH DUPLEX X 63
PITCHES INCL. JOIMER

CHAIN 0RBR-2 1/2* PITCH DUPLEX X 156
PITCHES INCL. JOINER.

RETAINTNG COLLAR

10mm DIk SPRING WASHER

10mm DIA T'LAT WASHER

M10 HEX HD SBET x 30mm LONG

5/16" KEY ATEEL = 32mn LONG

1 174" PILLOW BLOCK BEARING

Mi4 AEX HD SET x 45mm LONG

l14mm DIA FLAT WASHER

l4mm DIE SPRING WASHER

SLIDING BEARING 5TT

M20 THREADED BAR x 135mm LONG

M20 HEX NUTG

1Z2mm DIA. SPRING WASHER

12mm DIA., T'LAT WASHER

M10 HEX HD BOLT x 60mm LONG

M10 HEX HD BOLT x 80mm LONG

CHAIN GUARD (5SMALL)

CHAIN GUARD (LARGE}

M10 HEX HD SET X 25MM LONG {TUFLOCK)
SFROCEKET/BRACKET PIVOT SHAFT

SWIVEL BRACEET RIVOT FPIN J-50

2" ¥ 1/4" SPLIT PINM

1" DIA UNC LOCENUT

1" H/D TLAT WASHER

EETAINING PLATE

M1Z HEX HI} SETS X 35MM

MLZ HEX HUTS

RUFFER 50MM DIA X 42ZMM LONG

BALE BELT 1130MM WIDE X 4470MM LONG
LOCKTING PLATE

—_

L b 20 B B O OB
P b

e
B

T O S i T R S

PART-NO.

WD&10~-TA

WDE10-RMS
WDG10-REM1
WD610-RMA
WG LO-DRA
WDELO-BRI
WDGS IR

WD&1LO-TRL

ZO6-DAL0-1938

06-D610G-15

%09-AW-10
Z09-AW-20

Wne23-071
2r2-02-10
210-02-10
226-0625
WD623-K32
a06-485
726-10358
£11-02~14
F12-02~14
Z06-175T
WDa10-77
£18-20
£12-02-12
511-02-10
526-066E
E26-069TR
WD610-CGS
WDE10~-CGL
Z26-0618
WDR10-71
Z203-03-50
n03-21-29
$23-251
Fl0-02-25
WDb10-30
226-0835
218-12
Z40-235

205-022WV1-93

WDez3-060



LI - Qa0 v 30

{7

ATIENIESY AET

IPEEL) STIAOW 050l JVHMOLNY OINY=

R et




54 .
55,
57.
58.
59,
GO
6l.
6B2.
63.
64,
BS.
66.

67,

HWD610-FL1

TANCO AUTOWRAP 1050 MODELS

DRIVE ASSEMBLY

PARTS LIST

CHATN TENSIONER ROLLER

CUT AWND START MOUNTING FRAME

M14 HEX NUTS

M12 HEX HD SRTS ¥ 25MM LONG

15 TOOTH X 1/2" PITCH DUPLEX SPROCKET
/6" DIA X 45MM T.ONG TENSION PIN

Mld HE¥ HD SET X 50MM TONG

M20 THREADED BAR x 105 mm LONG

CHAIN TENSIONEER BODY

CHAIN TENSIONER BLOCK ASSY INNER
CHAINW TENSIONER BLOCK ASSY OUTER
SPRING 14.5MM 0.D. X 1.6MM WIRE X & OMM
LONG

M1 HEX HD S5ET X 40MM LOWG

o S e e e O3

=

WDES-CT
WDE10-C5M
F18-14
Re6-081E
AOB-BRWLZD
703-20-022
F26-1045
WDG10-113
WDELO-CT
WDRLO-TE1
WD610-TBO
RO7-48

F26-0645



AUTOWRAP 1050 MODELS

TAMCO

L RAME WDEO-PLT |




ITEM NO

WO - O P L b

=
MO

TANCC AUTOWRAP 1050 MODELS

END ROLLER MOUNTING BRACKET ASSY

PARTS LIS

DESCRIPTION

CROSE BREAM ASEY

END ROLLEE MOUNTING BRACKET
END ROLLER SHAFT ARSSY

1, 0mm DIA “D" LINCH PIN
SIDE ROLLER

BEARING Z25mm I.D.

THRUST WASHER

PLASTIC CAPR

CIRCLLE

M1lZ HEX HD S5ET x 20mm LONG
12mm DIA SPRING WASHER
lamm BIA FLAT WASHER

EYER!

OTY

PSR- S S S N X

WD60-PL31

PART-NO.

WDe10-CBA
WD6&10-RMB
WDG10-R54
n3g-03
Z06-AWE

ZOH-AWRDB~-93

WDE0-292
Z06-AWRC
F2B-525
R26-08B25
712-02-12
711-02-10



A 1d e am IaWH 3T

4

AeEY SlIYavEg DNILNAOW TFATYA HILESAK T =dinhd/ KO8 MNOLINAC/IRATEA
(FEBL) TIACIH ¥ 050l JVEMOLAY JTORNVL

ikt



TTEM NO

RS % 3 I
)

TANCO AUTOWRAP 10504 MODEL

WRAA-PL13

VALVE /JUNCTION BOX/FILYTER & DIVERTER VALVE MOUNTING

BRACKET ASSEMBLY

PARTS LIST

DESCRIPTION

CHALSSTS A3IEY

3 BANK VALVE MOUWTING BRACKET ASS5Y

JUNCTION BOX MOUNTING PLATE

OIL FILTER/OVER-CENTRE-VALVE MOTINTING

BRACKET

FLOW DIVIDER MOUNTING BRACKET
¥1.OW DIVIDER

MM DIA MUD FLAP WASHER

BMM DTA MUD FLAP WASEHR

M6 LOCKNUT (NYLOCK)

OIL FILTER

MB HEX HD SET x 25mm

gMM DIA SPRING WASHER

M8 LOCKNUTS

M& ALLEN HD SOCKET SCREW x 50mm
M12 HEX HD SET x 30MM

M12 HEX NUT

OVER-CENTRE VALVE

PLASTIC CAP TO SUIT 40 x 40 RHS
JUNCTION BOX

8MM DIA FLAT WASHER

M4 ALLEN HD SOCKET SCREW x 16mm
M4 LOCRKNUT

M8 HEX HD SRET x 20mm

H = - ST S FU I Ry . RN S

Ty

—

PART-NO.

WDE10-VME
WD612-04
WDG61.0-FVE

WheE-FLOM
Z01-03-10-A6
Z11.-02-0061
11-02-0B1
£23-04
701-24-08
F26-0405
Z12-02-08
n23-08
213-020-50
226-0825
7l8-12
Z01-03-10-A8
FAQ-07
EDG-TRZ
210-02-06
226-002
£23-04
F26-0395



" 1861'(3) OONVL

14VHS ONIXEANI d04
INIWNIONVELY 3HVad

PE6L JVIMOLNY  CONVL

|

n



ITEM WO

LA -] o LA owe Lo B

[
T I AR I o B

[ I O B el
ot B E i T = R . S

O
= L

&3
LR

TANCO AUTCWRAP 1994
BRAKE ARRANGEMENT FOR INDEXING SHAFT

PARTS LIST

DESCRIPTION

CAM FOLLOWER MOUNTING BRACKET (UPPER}
CAM FOLLOWER MOUNTING BRACKET (LOWER)

CALIPER DISC BRAKE UNIT
BATLL BEARING (6301)

RUBRER BUFTER S50MM DIA X 30 LONG TYPE A

M10 HEX NUTS

10MM DIA SPRING WASHERS
M10 HEX HD SET X 40 LONG
TENSION SPRING

EYE BOLT (M8)

M8 HEX NUTS

M12 LOCKNUT
SPROCKET/SHATT AS3Y

5/16" UNF THREADED BAR X S0MM LONG
5/16" UNF CLEVIS C/W PIN & CLIP

5/16" UWE HEX NUT

TURW TARLE

M12 HEX HD SETS X 40MM LONG
12MM DIA FLAT WASHER

10MM DIA FLAT WASHER

3/8" UNF HEX HD EET X it LOWGE
i/ja" UM FLOCK NUT

SPACER 1/2% O.D. X 13/32 I1.b.
¥ 1 1/2" LONG

SPACER 1/2" O.D. X 13/32" I.D.
1/2* LONG

CLAMEPING FPLATE

3]

X

QT

P L, N QP R B R i o Bl ol o6 e VR S el el el

=3

PART-NO

M:H I|.|E
WDB0-804
Z49-032
745-97
240-21
F18~10
F12-02-10
B26-0645
Z07T-05
WD&O-ER
218-08
£Z23-12
WD65-8PR
WD60-805
m49-33
£15-05
WDeo-TA
Z26-0845
711-02-12
AL1-02-10
%318-102
£i5-06
F49-82-0],

245-92-00

Wne0-B836



LyeozOn 24¥H T4

ATIENZSEY WEY LT
iPE6L) SIFTOW WOSDL/S050L JYEHMCLAY OINTL

40



WDE0-LAL

ITEM MNO.

U T w S B R ) B S R S

e el el el
O L b L BD k3 e

i
=]

=
Llx Rl

TANCO AUTOWRAP 10505/1050A MODET {TRAILED) 1994

PARTS LIET

LIFT ARM AND CHASSIS

DESCRIPTION

CHASSIS ASSEMBLY

LIFT ARM ASSEMBLY

ADJUSTABLE OUTER BRM ASSY
ADJUSTABLE BALE STOP

N¥YDRAULIC RAM (LIFT ARM)

RAM POTTOM PIVOT PIN

RAM TOP PIVOT PIN

g% x 174" SPLIT PINS

LIFT ARM PIVOT C/W GREASE NIPPLE
M10 HEX HD SET x 25mm LONG (TUFLOCK}
10mm DIA MACHINED PLAT WASHER
10mm DIA SPRING WASHER

SPAREX PIN

SPLREX PIN

7 /16" DIA LINCH PTNS

SAFETY SUPPORT BAR

gmm DIA LINCH PIN

PLASTIC CAP

LIFT ARM SENSOR MOUNTING BRACKET

AV

HHN:—lM!—'HLﬂNNL\JUJ:—*HHH]—*H:—L

OTY. PART-NO.

WD&EO-CHA
WDHE10-LA&
WDa10-LAR
WDE1O-LAR
A0 -01-AW
n03-02-330
A03-01-757
703-21-28
F03-01-805"
F26-061L5
211-02-10
212-02-10
203-04-74
A03-04-77
A03-22-06
WDAaED-315
%03-22-03
A32-10
WDeE10-TLSM



) TANCO AUTOWRAP 9050S /7082& NODELS
TOE TUBE EXTENSION

fr)
TP lEC
MNOTE: EXTENSEN
TOP TUBE EXTENSIDN 15 NOT REQUIRED
WHEN LIFTING FORD NE. 09000 BALES. _
HOWEVER 1T SHIULD BE FIFTED ‘WHEN
LETING  SUUARE RALES. .

/_,Ilm_ﬁ WAME. WD 610 -LAZ




WD610-T.A2

ITEM NO

R e e D

TANCO AUTOWRAP 10505/1050A MODEL {TRAILED) 1994

TOP TUBE EXTENSION
PARTS LIST

DESCRIPTION

LIFT ARM ASSLMBLY

TOR TIRE EXTEMSION

CLAMPING PLATH

M12 HEX HD BOLT x 90mm LONG
M7 HEX NUT

12mm DIZ SPRING WASHER

QTY.

oo s ) —

PART-NO.

WDE10-T.A
WOel0-TTh
WDe10-76
526-091B
718-12
212-02-12



MODEL 1294

SYSTER

TAMNSD AUTOWRAP 1250 TRC

FILM RISPEMSER

oﬁl) ——

Y

DIE MAME  wDAS -FLR ;




WD65-PL10O

TANCO AUTOWRAP 1050TRC MODEL,_(‘TRAILED) 1394
FILM DISPENSING SYSTEM

w1 o LA ds L b

Y

PARTS LIST
ITEM HO DESCRIPTION OTY. PART-NG.
M10 LOCKNUTS 4 g23-10
PLASTIC CAPS (TO SUIT 40 X 40 X 3 RHS5) 2 %32-07
DISPENSER MOUNTING (UPPER) 1 WDEO -DMIIH
FIIM SPOOL ASSEMBLY 1 WD6&0—-SP0
1" DIA FLANGE BEARING /W CAM LOCK 1 Z06-4BEC
M10 HEX HD. BOLT X S0OMM LONG 4 726-066R
CONE (TOP) C/W BALL BEARINGS i F06-45-01
CLAMP ASSEMBLY 1 WDE O -DMCA
LEVER ASSEMBLY 1 WD60-DMLA
10 LINE ASSEMLBY 1 WD&0-DMLK
11 FTILM DISPENSER UNIT MK 8 (55% STRETCH) 1 DA151
Ry SLAVE ROLLER ASSY (PLASTIC COATED) 1 WDER-SLR
S 3 SLAVE ROLLER PIVOT 2 WDaD-253
14 ML2 HEX NUTS 9 7168-12
15 12MM DILA SPRING WASHER 4 nl2-02-12
16 SLEVR 1 Dh2012
17 1./4" DIA TENSION PIN X 3/4" LONG 1 Z03-20-062
18 DISPRNSER MOUNTING (LOWER) 1, WD&0-DMLH
19 M12 HEX HD BOLT ¥ L30MM LONG L 226-~-0094R
20 M12 LOCKNUT 3 7223-12
21 M8 HEX HD BOLT X 35MM LONG 1 Z26-0425
22 M8 LOCKNUT 1 72308
23 M17 HEX HD SET X 30MM LONG 9 n26-0828
24 M12 HEX HD BOLT X 100MM LONG 1 726-0028
25 CONE ¢ BOTTOM) 1 Z06-45-02
26 CLEVIS (M10) 1 743-335
27 PIN (5/16" DIA C/W CLIP 2 749-337
28 M10 HEX HD BOLT X 80MM LONG 1 726-0691RB
g i/4" DA FLAT WASHER 1 210-02-19
;0 FIIM PULL DOWN BRACKET ASSY 1 WDES~-FPDR
~41 FILM PULI DOWN ARM ASSY 3 WDES-FPDA
iz RETAINING WASHER 1 WDEO-B59
33 ROLLER i WREO-BEH
;4 2" ¥ 174" SPLIT PIN 1 P03.21-79
35 Brm DIA MUD FLAP WASHER 1 Z131-02-081
36 BISSEL PIN ¢(110MM LONG) 1 WDED-874
37 HYDRAULIC RAM 1 v01-01-AW2R
38 M12 BEX HD. SET X 50MM LONG 1 226-086%
39 5/16" UNT HEX NUT 1 215-0%
40 1/8 BSP ST. GREASE NIPPLE 1 23460
41 M16 LOCKNUT 1 723-16
42 1" GB PLASTIC CAP 2 3214
43 DISPENSER MAST HORILZONTAL SOCKET ASSY. 1 WDEAR-DHS
44 DISPENSER MAST VERTICAL SOCKRET ASSY. 1 WDE5E-DVS
45 4mm “R*" CLIE 1 Z36-07
45 1 172" % 3/36" DIA SPLIT PIN 1 703-20-05
47 1" DIA FLANGE BEARING 1 ZOG-48

4211






WD65-PL1D

TANCO AUTOWRAP 1050TRC MODEL (TRAILED) 1994
FILM DISPENSING SYSTEM

PARTS LIST

ITEM NO DESCRIPTION QTY. PART-NO.
48 ROTATTING BEACON 1 a05-18

49 STEM C/W CADBLE i EO5-181

50 M8 x 10mm GRUR SCREW 1 n28-008

51 BEACON MOUNTING BRACKEET 1 WDe3-BME
52 RECEIVER 1 Zo5-18

53 MG HE¥ HD. SET x 20mm LONG 2 7A6-0208
54 Mé& LOCENUT g F23-00

2 %l1z2-02-12

55 12mm DIA TLAT WASHER

43z



FAULT FINDING

PROBLEMS .

1.

2,

Drive Belt Slipping on Drive.

Brive belt breaking and hottem

or Top Rim coming off motor
sprocket.

Film Breaking

Film not wrapping evenly ob
bale.

Film Dispenser not
Pre-3tretching Film.-

Tyres comlng off 4* platform
Support Wheels.

4d

Tencion belt with Auntomatic
tension set Lo 25 -~ 30
degrees - see page 8. Check
helt is correct piteh 1f it
has been replaced.

Check that cross linpe
relief valve is working

on motonr. Check motor
mount for alignment. Reduce
tension an Drive Belt.
Check there is no vertical
movement of turntahle
spindle -~ if so tighten
hearing locking screws on
gpindle and ensure that
collar is secure on splndle
helow bearing.

wash off dispenser and slave
rollers Change roll of
film. Use recommended films
only.

Adjust film mast &0
centre of film 1woll is
aligned with centre of bale.

Check 1-hat both Rollers
turn when one is turned
by hand. If not, fit new
gears or replace unlt.

Replace Wheels - Reduce
speed below 25 r.p.m. -

Do not oil or grease path of
wheals on platform.






st (O) ONWL

TTOANIeeY NIV
el LINA - LEYLS  GNY. LND
JTHMOLAY  ODNVL

45




AUTOWRAP

ITEM HO

WO oOn ] h L oW Lo B3

22.
43.

24.
25,
26.
27.
28.
29,
30,
31.
3.
33.
35.
36.
37.
3B.
39.
40.

43,
44,
45,
46,
47 .

49,
50.

TANCO AUTOWRAP
CUT AND START UNIT (1994)
PARTS LIST

DESCRIPTION

MAIN MOUNTING FRAME ASSY

LATCH ASSY.

PUSH FLATE ASSY.

GUIDE ASSY

PLUNGLER ASSY

FILM GRIPPER AESY

PLUNGER END CAF

WLRNER LINEAR BCTUATOR D11 10B5 0B

"t BOLT

STEPPED COLLAR

SLEEVE 172" DIA O.D, X 13/32" DIA I.D.
THREADED ROUND 5/16" UNF

TRIGGER

COLLAR 1" DA BRIGHT RD. X 41.5MM LONG
SPACER

BLADE GUARD/MOUNTING BRACKET

M1l2 HEX HD BOLT X SO0MM LONG

BISSEL PIN

4aMM "R" CLIF

SPRING 16MM ©.D. X 1.5MM WIRE X 48WM
LONG
SPRING
LONG
SPRING

1.08" 0.D. ¥ 0.092" WIRE X 1.54"
1.125 0.D. X 0.125"
OILITE QIL RETAINING BUSH 1 1/8*
X 3/4" X I" L.

RUBBER BUFFER ASSY.

CLEVIS C/W PIN
1 172" X L/4"
M1& HEX NUTS
M12 LOCKNUTS
M12 HEX HD BOLT X 65MM
INDICATOR ASSY

M8 GRUB SCREW

M3 HEX HD SET X 25MM

M12 RINX LOCKNUT

5/16" UNT HEX NUT

M8 LOCKNUT

M6 LOCKNUT (NYLOCK)

10MM DIA FLAT WASHIR

8MM DIA FLAT WASHER

6MM DIA FLAT WASHER

3MM DIA SPLIT PIN

BLADE

MAIN GUARD

MB HEX HD SET ¥ 20MM LONG
LOMM DIA SPRING WASHER
12MM DIZ TFLAT WASHER
BM DIA SPRING WASHER
EDGING STRIP

SPACER 1" O.D. X 172"

0.0,

DILA TENSION PIN

I.0. ¥ 6MM LONG

WIRE ¥ 330MM

OTY

T S K el ol

fou]

L —

R I R e S B - IO R oy Sy S N Y R L
=

PART-NO.

WDEOS5-MF
WDeO5-LA
WDe0E-PP
WDHOE D
WHED3~-PL
WDEO5-TG
WD605-30
EDE05-510
WDhaO5-45
WD&05-406
WDe05-47
Wo6eO5-48
WDED5=-50
WhsNh-51
WD6e05-100
WDheO5-105
L26-DS0LE

703-22-LW100

£36-02
z07-34

a07-44

Z07-46
Z06-105

WDeO5-BA
£49-33
E03-20-07F
ALE-16
£23-12
226-08828
WDE0O5-PR
LZ28-008
Z26-0405
Z223-12BX
A15-05
£18-08
223-06
211-02-10
m11-02-08
B11-02-06
$03-21-02
WDeN5E-104
WDE05 =Mz
Z26-03498
Z12-02-10
F11~-02-12
£12-02-08
£44-12
WD&05-645



6861 (J) 0INVL

NENIeeY  NIVIN
peel LINN 1¥VIS ANV, LND
JVAMOLOY  ODNVL

40




AUTOWRAFP

TANCO AUTOWRAP
CuUT AND START UNIT (159)

PARTS LIST
ITEM WO DESCRIPTION QTY PART-NO.
53. M1 HEX HDSET ¥ 20MM 2 n26-0605
52. AMM TIA TLAT WASHER 1" OQ.01. 1 211-02-081
53, g 0.0, ¥ 12MM I.D. FILM GRIP WASHER 4 £1L3-02-12FG
R4, PLOKER 1 WDARO5-133
55. 18 X 40 COUNTER SUNE BOLT 2 F13-5-08X40

461



o

47

JvEs  ONILNOW
ANY 10D dVAMOLNY  ODNVL

(966 FHVIS
: |




Wn&05~-MF

TANCO AUTOWRAFP CUT AND START UNRIT (1994}

MOUNTING FRAME

PARTS LIST

ITEM WO DESCRIPTION OTY BPART-NO
1. MAIN MOUMTING FRAME ASSY 1 WDEOR-MF
Z. MAIN FRAME MOUNTTING 1 WDE05~-MFM
3. ML10 HEX HD SET x 30mm LONG 2 226-0628
g, L0mm DIA SPRING WASHER Z £12-02-10
5. M10 HEX NUT 2 Zle-10

4711



_ pUT AMND START UNIT (1884)

SLIP RING ASSEMSLY

TANCD AUTIWRAP

WD 305 = PL2




ITEM NO.

W =] oy L L B

WD60S-PL2

TANCO AUTOWRAP CUT AND START UNIT {1994)

SLIF RING ASSY.
PARTS LIST
DESCRIPTION

UNDERSIDE OF TIPPING FERRME
TIURNTABLE CENTRE SHAFT

SLIP RING MOUWTING SLEEVE

M& CRUBR SCREW x & mm LOHG
SLIF RING AR3SY.

INSULATING RING

LOCKEING COLLAR

1 174" UNC HEX NUT

sL,IP RING MOUNTING BRACKET ASSY
10mm DIA FLAT WASHER 1" 0.D.
10mm SPRING WASHER

M10 HEX HD SET x 20mm
BRUSHIES

INSGULATOR SLEEVE

SLIP RING GUARD ASSY

M5 GRUB SCREW

48: 1

ory.

B T e e Ll

PLAT-NO.

WDB0-825
Z28-007
ZDG05-308
ZDAN5E-350
WDE0~-770
718-300
WDG05-SRMB
z11-02-101
£12-02-10
Bab-0605
ZN605-306
RD605-304
WR605-5REG
F2B-005



qid - S0F0M

ZA49H 31
Sl5aWHD

A Mg 0
HILIFED Ra MELA

e OMiddll —

cloWowdE OMILHGON 12NDYEH ¥ JCSNES
L@ LdELs aR¥ Lo
dTHMOLRY QINTL

L




WnE05-PLS

TANCO AUTOWRAP CUT AND START UNIT 1934

SENSOR AND MAGWET MOUNTING BRACKETS
PARTS LIST
TTEM NO. DESCRIPTION oTY. PART-NO.
1. MAGNET MOUNTING BRACKET 1 WD605-57
2 MAGNET 1 D6E043
3. w6 HEX HD SET x 30mm LONG 1 226-0228
) cmn DIA FLAT WASHER 1 711-02-06
5, M6 LOCKNUT 1 723-06
6. M8 HEX HD SET x 25mm LONG 2 726-0405
7. me LOCKNUT (NYLOCK) 3 423-08
Co qum DA SPRING WASHER 3 512-02-08
L MA HEX NUT 3 718-08
in, M8 HEX HD SET x 100mm LONG 1 726-0578
11, aENSOR MOUNTING BRACKET 1 WDEO5~-58
12, ROTATE SENSOR MOUWTING BRACKET 3 WDE0B-140
13, MOUNTING FLAT 1 WD605-07
14, ve HEX HD SET x 20mm LONG ) 726-0208



